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Moderate to Severe Management

Adjunctive BCCH Guideline

Moderate - Severe Asthma

- Not improving within 1-2 hours
- Deteriorating
- Vomiting

Severe
Asthma

Note 1: Aminophylline
Load: 6 mg/kg IV over 20 minutes
Infusion: 6 wks — 6 mos: 0.5 mg/kg/hr
6 mos — 1 yr: 0.7 mg/kg/hr
1-9 yrs: 1 mg/kg/hr
9-12 yrs: 0.9 mg/kg/hr
12-16 yrs: 0.7 mg/kg/hr
Check level post load & 6 hours later
Therapeutic Range: 55-110 mcmol/litre
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- Continuous Nebulized Salbutamol with Oxygen
- Ipratropium x3 if not already given

- Establish IV

- Maintenance |V Fluids

- Methylprednisolone (1V): 1 mg/kg q12h

Deteriorating
or

Not improving within

1-2 hours?

Consult ICU and
Respirology

Return to standard
asthma guideline

INote 2: MgSO4

'~ 25 - 50 mg/kg over 20 minutes

'~ N/S bolus 20 ml/kg

'- Avoid in children with neuromuscular disease

- Continue inhaled bronchodilators & IV steroids
- Start IV bronchodilators

- Aminophylline

- Consider Mg So4
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Deteriorating
or

Not improving within

1-2 hours?

Ventilatory Support
- BIPAP
- If BIPAP fails: Intubate &Ventilate
- Anesthesia Support
- Consider bronchodilating Anesthetic Agents

- Continue inhaled bronchodilators
- Continue IV steroids

- Continue IV Aminophylline for
24-48 hours
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